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Effect of the Addition of Large-sized AIN Whiskers on the Properties of AIN Ceramics
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Aluminum nitride (AIN) ceramics containing large-sized AIN whiskers were fabricated to investigate their effects
on thermal conductivity and mechanical properties. As the whisker content increased, both the relative density and
thermal conductivity exhibited a decreasing trend. Microstructural observations of the sintered and green bodies
revealed the presence of voids around the whiskers, which contributed to the reduction in relative density.
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Table 1 Relative density and thermal conductivity of the samples

Relative density Thermal conductivity

Sample name

(7] [Wm™ K]
WO 97.1 141
W5L 96.6 135
W10L 95.6 81
W20L 85.5 72
W30L 75.4 61
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Fig. 1 SEM images of the W20L sample before and after sintering
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Fig.2 SEM images of the samples (higher magnification)
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Fig. 3 XRD patterns of the samples
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